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Test Report

Product name: PORCELAIN PANEL(GLAZED) o=
é“” NN 7

Client: GUANGDONG MONALISA TRADING CO. LTD/f A o
Manufacturer: MONALISA GROUP CO., LTD

Test Sort: Entrusted Test

National Center of Suffmgxs', and Inspection for Ceramic
Sanitary and Plumbing Fixture
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National Center of Supervision and Inspection for Ceramic

Sanitary and Plumbing Fixture
Test Report

Form No.: QR-CX049-01A/Ed.11.0 Page 1 of 3
gk Inatie; PORCELAIN PANEL(GLAZED ) Production Date,
Model and _—
. . 1200mm*2400mmx13.5Smm Production Batch
Dimension
Trademark/Grade i S Sample Number e
. GUANGDONG MONALISA TRADING Test
Client CO.,LTD Classification Entrusted Test
XIQIAO TEXTILE INDUSTRIAL Sample Quantity 10 PCS/
Client Address ZONE,NANHAI DISTRICT,FOSHAN, / Method of Provided by
GUANGDONGCHINA Sample Receipt client
Manufacturer
(As the Applicant | MONALISA GROUP CO., LTD Receival Date 2019-12-25
Claimed)
Manufacturer Address| XJQIAO TEXTILE INDUSTRIAL
(As the Applicant | ZONENANHAIDISTRICTFOS : Sample Receiver | Li Dongping
Claimed) GUANGDONGCHINA
Sample’s State and PIECES(Glazed) . 2019-12-26 ~
% Az €st bate
Characteristic 2020-03-19
: IS0 13006:2018 (Annex G) Ceramic tiles —Definitions, classification , characteristics
Test Basis
and marking
Except the test items No.12~No.20 are not verdlct the test results comply
Test with the requirement of the standard ISO 13006:2018
:ﬁ; & \\ by
Result
= 7 20200319
Any copy of test report ﬁ;nvaliﬂ Wlthoﬂt pﬂ;wlal test seal
B ({,;c‘}"‘
Remarks i

Approved by :

¥

T

Checked by : 2172
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National Center of Supervision and Inspection for Ceramic

Sanitary and Plumbing Fixture

Test Report

No.: G20-WTO0107E
Form No.: QR-CX049-02A/Ed.10.0 Page 2 of 3
No. Test Items Unit Technical Requirements Test Results | Verdict
% The deviation, of| 53 | 0,04~+0.04
Lensth the average size for
gt each tile from the 110 L0~+1.0
mm work size ’ i )
, , % The Gevistion, of oy | Jyps~arojm
Size and difference : the average size for
1 . Width : Pass
(rectified) each tile from the
mm - +1.0 -02~+0.3
work size
% The dev1at10.n, of 45 0.7~+07
. the average size for
Thickness :
each tile from the 105 01~4+01
Tane work size i ’ )
5 Straightness of sides % |03 -0.01~+0.02 e
(rectified) mm | +0.8 -0.18~+0.38
3 Rectangularity % |03 -0.01~+0.02 Pass
(rectified) mm | £1.5 -0.19~+0.34
% Edee curvature +0.4 +0.03~+0.06
mm | o 138 +0.47~+0.78
4 Surface flatness % Warbace +0.4 +0.02~+0.03 P
. ass
(rectified) mm | P 138 +0.58~+0.81
% Center curvature 04 il
mm +1.8 +0.57~+0.76
A minimum of 95% of the tiles shall be
5 | Surface quality —— free .from pilte, Rlelests th’at e Conformed Pass
impair the appearance of a major area of
tiles.
. Average maximum 0.5 0.07
0
T B 7| Individual maximum 0.6 0.04~010 | T2
g When the thickness=7.5mm, the mean
7 | Breakingstrength N | value shall not be less than 1300 4198 e
8 | Modulus of ruptu MP Average minimum 35 36 p
uius of rupture ? | Individual minimum 32 35~37 e
9 | Crazing resistance . | o fCmumgror pee!mg ol Kirempinzisl Conformed Pass
surface after the crazing test.
10 | Resistance to staining ——— | Mininum class 3 Class 5 Pass
Resistance to household
11 | chemicals & swimming | —— | Minimum B Class A Pass
pool salts
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National Center of Supervision and Inspection for Ceramic

Sanitary and Plumbing Fixture

Test

Report

No.: G20-WT0107E

Form No.: QR-CX049-02/Ed.10.0 Page 3 of 3
No. Test Items Unit Technical Requirements Test Results Verdict
12 | Frost resistance —_ el t.he bt vemlbation No crack s

frost resistance test
13 Resistihute o el — Report the test result after test No crack —_
shock
Resistance to low
14 | concentrations of acids ——— Man}l fact-urer L Class LA —_—
: classification
and alkalis
15 | Surface abrasion L Report abrasion class and 2100 | |
cycles passed cycles
16 Coefficient of ln.xear ol Report the coef?icnent of linear 71X 10 L
thermal expansion thermal expansion
17 | Moisture expansion % Report the test result after test <0.01 —
18 | Impact resistance .. |Reportitenvenge ey 0.84 _
coefficient
mg/dm <0.02
19 | Lead release Report the release —
mg/L <05
mg/dm <0.002
20 | Cadmium release Report the release SR
mg/L <0.05

(The End)
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1. WELEER. H%. i NEEN RIS EHE" TRk

2. IERIN. BRTEEEAEARE RIS EHE. BEEREFINSAE “KRIE EHE7, RRET
WMo REANFPBHEREEAS T ZHHRE -

3. TR EICHEEIRFER A TT. REARIY IR, ZFAAEE AR RRITA
HE,

4. IRIHRAER T BAERERRE Z HEIS KA UBERERGRE, SRS E .

5. ZAKIENIZ R FIRIGTR S AT OB PR S E M 4803 T M BBy, FEise
AR AR SR R F1E0757-88735333 . 88735222,

Declaration
1. Report without signature of inspector, verifier and approver and “specific seal for test report” is invalid.
2. Report is invalid in case it is altered, incomplete pages, without across-page seal, duplicate without “specific
seal for test report”. Report can not be partial copied without written approval.
3. Entrusted test report is responsible for the samples received only. Test results can not be improper propagated

without written aprroval.

4. In case of any disagreement, applicant shall make a request in written form within 15 days on receiving the

report; otherwise test result shall be accepted. &
5. Test report that issued by our lab can be verified by scanning the QR code. For any enquiry about full report = \
content, please contact 0757-88735333, 88735222. |

Hihk: TARA LTI RS X IR LR TR 2 S5 HE4m(P.C):528225
Add: No.2, Keji West Road, Shishan, Nanhai District, Foshan, Guangdong, China
b5 FiE(Tel):0757-88735333 88735222 A& H(Fax): 0757-88735555

HuLRR3E(Web): - http://www.fszjzx.com Mb25-HaHIR(E-mail):fszjywb@]163.com
BRI (Tel):0757-88735110 MR E5HR FLIE(Tel): 0757-88735122



